
OPERATOR'S AND PARTS 

MANUAL 

Flail Mower
Heavy Duty Models





Congratulations for purchasing your New Blue Diamond Flail Mower!
This machine has been designed and manufactured with all safety and quality requirements 
needed for a safe and satisfactory use over time.
A careful reading of this manual will permit you to familiarize with your new equipment, and 
will provide you all the tools needed to use it safely. 
A proper maintenance and knowledge of the safety rules of use will allow you to obtain the 
best performance and a long service life of the equipment.



     This manual contains valuable information about the Blue Diamond 
HD Flail Mowers. It has been carefully prepared to give you helpful 
suggestions for operating, adjusting, and servicing repair parts.
     Keep this manual in a convenient place for quick and easy 
reference. Make sure you read and understand it before operating the 
flail mower. You have purchased a dependable and durable flail mower, 
but only with proper care and operation can you expect to get the 
service and long life designed and built into it.
    RIGHT-HAND and LEFT-HAND sides are determined from the 
operator's view.
     Sometime in the future your flail mower may need new parts to 
replace those that are worn or broken. If so, please visit your nearest 
Blue Diamond dealer or visit www.BDAparts.com. 



SI-IREDDER • BPf Sefies 

TABLE OF CONTENS 

1. ABOUT TI-IIS MANUAL 
2. INTRODUCTION

2. 1. MACHINE IDENTIFICATION
2.2. INTENDED USE 

2.3. MAIN PARTS DESCRIPTION 
2.4. CONFIGURATION 
2.5. TECHNICAL SPECIFICATION 

3.SAFETY
3. 1. GENERAL SAFETY INSTRUCTIONS

3.2. EQUIPMENT SAFETY INSTRUCTIONS
3.3. OPERATING SAFETY INSTRUCTIONS
3.4. TRANSPORTING SAFETY INSTRUCTIONS
3.5. MAINTENANCE SAFETY INSTRUCTIONS
3.6. STORAGE SAFETY INSTRUCTIONS
3.7. SAFE"IY LADELS

4. SET UP
4.1. CONNECTING TO THE TRACTOR 
4.2. ORNEUNE INSTALLATION 

4.3. TRACTOR-SHREDDER STABILITY 
5. OPERATING

5. 1. STRT·UP
5.2. OPERATING INSTRUCTIONS 
5.3. ADJUSTMENTS 
5.4. STOPPING ANO DISCONNECTION 
5.5. TRASPORTATION 

6. MAINTENANCE
6. 1. ROTOR TOOLS REPLACEMENT
6.2. GEARBOX LUBRICATION 
6.3. ROTOR BEARINGS LUBRICATION 
6.4. ROLLER BEARINGS LUBRICATION 
6.5. DRIVE BELTS REPLACEMENT 
6.6. ORNESHAFT MAINTENANCE 

7. STORAGE
8. SCRAPING
9. TROUBLESHOOTING
10. TORQUE VALUES TABLE
11. W/lAA/!1'JTY
12. SPARE PARTS

5 

6 
6 

6 
7 

8 
9 

10 
11 

11 
12 

13 
14 
15 

16 
16 

20 

20 

21 
22 

23 

23 

24 
26 
31 
31 
32 
32 
34 
35 
35 
36 
36 
36 
36 
37 
38 

38 
40 























INFORMATION RELATING TO STORAGE













































11. WARRANTY
Blue Diamond Attachments offer the following warranty to the purchaser of Blue Diamond 
equipment purchased herein above subject to the conditions set out hereinafter provided the Blue 
Diamond equipment shall be in the possession and used by such purchaser from the date of 
delivery.

Blue Diamond Attachments warrants its products for a period of twelve (12) months from date of 
delivery, for manufacturing or material defects only. Failed part will be replaced at its authorized 
dealer only and any part component there of that shall be examined by them, shall disclose if to 
be defective. This warranty shall not apply to equipment or parts that have been subject to 
negligence, or accident, or not maintained as per company instructions specified in this operator 
manual or that have been altered or repaired or used with non-genuine parts or abused or due to 
contaminated or or used in not recommended applications.

WARRANTY TERMS & CONDITIONS 

1. The purchaser of Blue Diamond equipment should strictly follow the instruction given in the
instruction manual provided by the company along with the blue diamond equipment at the time
of delivery. Changes resulting in improper usage will not be covered by warranty.  this warranty
will automatically terminate on the expiry of warranty of 12 months even the Blue Diamond
equipment may not have been in used for any time during the warranty. For any reason
whatsoever including any technical reasons and time taken for such repairs / replacement of part,
and in transit, whether under this warranty or otherwise she'll not be excluded from the warranty.

2. All wear items like bearings, change, sprockets, oil seals, tines, blades, rubber parts and
gaskets are not covered under warranty.

3. All items with normal wear or failure due to normal wear will not be covered under warranty.

4. While the company or authorized dealer will make every effort to carry out repairs / repairs of
parts under this warranty as soon as possible, it is made clear that the company shall not be liable
to do so within any specific period of time. In the event of repairs / replacement of any parts, this
warranty will there after continue to remain in force only for the unexpired period of warranty.

5. It is entirely left to company discretion to repair / replace parts at the site of delivery or at the
authorized service dealership. The defective parts which have been agreed to be replaced, should
be returned to Blue Diamond without any further claim.



6.  The warranty shall not cover any consequences or resulting liability, damage or loss 
a rising directly or indirectly out of any defect in the blue diamond equipment. This 
warranty shall be strictly limited to repairs and replacement of the defective parts 
specified in the warranty, and does not cover any reimbursement of labor charges for 
any repairs so earned out at  the dealer / client side.

7.  This warranty shall not be extended in any case of replacement or return of the 
blue diamond equipment as a whole. Only failed parts will be covered under warranty.

8.  The purchases of Blue Diamond  equipment will itself fully responsible for model / 
variance selection.

9.  This warranty does not cover for statutory duties and taxes like excise, service tax 
or CST or VA tea or state sales tax and any other local taxes payable on any of the 
parts which the company may supply or repairs free of cost during the warranty 
period. 

10. This warranty also does not cover the cost of packaging, to and from Freight in 
Transportation charges etc. on the defective Blue Diamond equipment or other parts of 
the blue diamond equipment sent two companies works authorized service location

11. The warranty becomes void if:

    A. The Blue Diamond equipment has not been delivered, assembled, started and put 
into operation by the company or it's authorized representative.

    B. The dully filled delivery certificate is not in our position within 15 days of the date 
of delivery.

    C. The  Blue Diamond equipment or any other parts thereof is subject to neglect, 
fire, floods or other acts of God or if in the company's opinion any damage has caused 
to the blue diamonds equipment during transportation.

    D. The original serial number is removed, obliterated or altered from the unit.

    E. Any attempt is made do have to repairs executed by a person or persons, other 
than the company or it's authorized representative.

    F. Any defect is not informed immediately to Blue Diamond or it's authorized 
Representatives, any alteration in warranty card is made

    G. Whenever the user or anyone else on his behalf applies equipment to the tractor 
or to the prime mover that has not been Express Lee approved by the manufacturer or 
not suitable to the equipment.

13. None of the blue diamond representatives or authorized dealers are authorized to 
alter / amend any terms and conditions of this warranty policy. Only the management 
of Blue Diamond attachments is authorized to do so. He decision of the company will 
be final and binding to the purchaser.

14. This warranty policy shall be governed by and construed in accordance with the 
laws of the United States of America and the courts in Tennessee shall have exclusive 
jurisdiction.

15. This warranty is given in lieu of all other guarantees and conditions expressed or 
employed by law or by The any person reporting to act on behalf of Blue Diamond 
attachments and exclude every condition warranty or guaranteed not herein expressly 
set out





Parts Breakdown



1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

TOP MAST COMPONENTS 

PART# DESCRIPTION 

503171 TOPMAST 

503534 LOWER STEP PIN CAT·l / II 
503172 GUIDE BAR BUSHING 
503173 Oil SEAL 7S X 60 X 8 

503164 CIRCLIP INTERNAL 75 X 2.5 

503532 TOP STEP PIN CAT-I/ II 

503174 MANUAL BOX COVER 

299053 HEX BOLT MS X 1,25 X 15 

299051 PLAIN WASHER 

- - 1 

I ,

, __ Q5 

QTY 

1 

2 

2 

2 

2 

1 

1 

3 

3 

503035 2 
503175 

HEX BOLT M14 X 2 X 115 

GUIDE BAR ROLLER 2 

529360 NYLOCK NUT M14 X 2 2 

503176 SQ, SNAP PIN MlO X 70 1 
503177 SQ, PLASTIC CAP 32mm 1 
503178 STAND 1 



HYDRAULIC TOP MAST & GUIDE BAR ASSEMBLY 

c:====!:�;:::======�·
2 

PART# DESCRIPTION Qty 

1 503171 TOP MAST 1 

2 503179 LARGE GUIDE BAR 1 

3 503180 SMALL GUIDE BAR 1 

4 503181 LH GUIDE BAR BUSHING 1 

5 503182 RH GUIDE BAR BUSHING 1 

6 503183 HYO. JACK 1 

7 503466 HEX BOLT MS X 1.25 X 20 1 

8 529399 SPRING WASHER 8mm 1 

9 503305 JACK LOCK PIN 1 

10 299076 SPRING WASHER 6mm 1 

11 299075 HEX BOLT M6 X 1 X 16 1 

12 503184 HYDRAULIC LINE 78-3/4" 1 

13 503185 HYDRAULIC LINE 94-1/2" 1 

14 503186 QUICK COUPLING 1/2"· MALE 2 

15 503187 QRC PLASTIC CAP 1/2"· FEMALE 2 

16 503170 WASHER 44 X 10.5 X 4 1 





ROTOR ASSEMBLY 

PART# DESCRIPTION QTY 

1 503188 87" ROTOR  1 

503189 98" ROTOR 1 

2 503290 HAMMER BLADE 20 

503290 HAMMER BLADE 24 

3 299025 HEX BOLT M20 X 25 X 1 (10.9) 20 

299025 HEX BOLT M20 X 25 X 1 (10.9) 24 

4 299023 SPRING WASHER M20 20 

24 

5 

299023 

299026 

SPRING WASHER M20 

NYLOCK NUT M20 X 2.5 20 

299026 NYLOCK NUT M20 X 2.5 24 

6 503190 SHAFT HOUSING 2 

7 503166 CIRCLIP EXTERNAL 50mm 1 

8 503191 OIL SEAL 50 X 68 X 8 2 

9 297006 GREASE ZERK Ml0 X 1.50 1 

10 503192 BEARING 22210 2 

11 503167 CIRCLIP INTERNAL 90mm 2 

12 529230 OIL SEAL 55 X 90 X 10 2 

13 299131 HEX BOLT M14 X 2 X 30 (8.8) 12 

14 299130 PLAIN WASHER 14mm 12 

15 529325 HEX BOLT M12 X 1.75 X 25 1 

16 529326 SPRING WASHER M12 1 

17 503193 ROTOR SUPPORT PLATE 1 

18 297007 GREASE ZERK M6 X 1 1 



• ••
• • 

LEVELLER COMPONENTS 

5 6 7 7 6 

09 . , / , , . 9 
e 1 

• e 

r·-·-·-·-·-·-·-·-·-·-·-·.Jff\ L·-·-·-·-------------·-·-·-·7 
. \¢,I . 

L·-·1 ►·-·J
PART# DESCRIPTION Qty 

1 503194 87" LEVEUER PIPE 1 
503195 98" LEVEUER PIPE 1 

2 503196 87" SCRAPER 1 
503197 98" SCRAPER 1 

3 503198 lH ADJUSTMENT PLATE 1 
4 503199 RH ADJUSTMENT PLATE 1 
5 503204 BEARING 1306 2 
6 529321 CIRCUP INTERNAL 72mm 2 
7 503209 Oil SEAL 35 X 72 X 10 2 
8 503211 DUSTCOVER PLATE 2 
9 503170 WASHER 44 X 10.5 X 4 2 
10 299034 HEX BOLT M10 X 1.50 X 20 (8.8) 2 
11 503038 CSK BOLT M6X 1 X  12 6 
12 2 
13 529326

GREASE ZERK MS X 1.25 
SPRING WASHER M12 4 

14 HEX BOLT M12 X 1.75 X 40 (HT) (8.8) 4 

15 HEX NUT M12 X 1.75 4 

299019 
299065

503462





LEVELLER & RAKE ASSEMBLY 1 

• 

• • 

' . 
' I 

I '
I 

• • 

• • 

PART# DESCRIPTION QTY 

1 503213 RAKE 40 X 16 X 120 A/R 

2 503163 HAIRPIN D5 X 100 A/R 

3 529326 SPRING WASHER 12mm 4 

4 299019 HEX BOLT M12 X 1.75 X40 (8.8) 4 

5 299065 HEX NUT M12 X 1.75 4 

*NOTE: A/R= AS REQUIRED

•• • • 
• • 



•• 
••

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

TRANSMISSION COMPONENTS 

• 

PART# DESCRIPTION QTY 

503214 BELT COVER 1 

503216 GREASE ZERK COVER 1 

503217 LOWER PULLEY 4-GROOVE 1 

503270 LOWER INNER CLAMP 50mm 1 

503271 LOWER OUTER CLAMP 50mm 1 

503272 ALLEN BOLT MS X 1.25 X 35 (8.8) 14 

503273 V-BELT SET XPN1400 (4NOS) 1 

503218 UPPER INNER CLAMP 1 

503306 UPPER OUTER CLAMP 1 

503219 UPPER PULLEY 4-GROOVE 1 



1 
2 
3 
4 
5 
6 
7 
8 

GEARBOX MOUNTING PLATE & SHIELDING 

PART# 

503221
503222
299041
299042
299012
299053
299051
503223

! i • i
! i ! i

R\ !• lj
�'•· 

I� I,!., I j I 
Iii'\ !1;! 
� • ;, I 

. + i ;,

®--ll tl 

1 

DESCRIPTION 

87" 98" GEARBOX ASSY 
HOUSING CLAMP 

HEX BOLT M16 X 2 X 30 
SPRING WASHER 16mm 
PLAIN WASHER 16mm 

HEX BOLT MS X 1.25 X 15 
PLAIN WASHER 8mm 

GEARBOX SHIELD

Qty 
1 
1 
4 
4 
4 
7 
7 
1 



GEARBOX COMPONENTS 

1 

.,@ ei, . "(I( &=,

-�-�t-l-T-,\,
' . 

• I 

/ � ! i� / ! �
• '-.:�. I \ 

! �! � LE i ;.,(((
la lJ 

f I 

8 IJ, ! � ,,--... �! 
lJ 8 / ____ ,_� � 

\V 
lJ 

\ 3 

Item Part# QTY Item 

1 503221

Oesc,ription 

87" 98"GEARBOX ASSY 1 16 
Part# 

503238
Descri11tion 

SHIM 50 X 40.5 X 0.3 

I I 

2 529402 HEX BOLT M10 X 1.50 X 25 8 17 529386 CIRCUP EXTERNAL40mm 

3 503224 CONICAL HEAD BOLT 3/8" 3 18 503239 OILSEAL40 X SOX 10 

4 503227 Oil SEAL 35 X 80 X 10 1 19 503169 CIRCUP EXTERNAL42mm 

5 503168  INTERNAL ORCUP 80mm 2 20 503245 LEAF SPRING 

6 503228 SHIM 79.8 X 69 X 0.2 1 21 503249 RATCHET28mm 

7 503229 SHIM 79.8 X 69 X 0.3 1 22 529450 BEARING 30307 

8 529453 BEARING 32208 1 23 503276 CIRCUP INTERNAL 32mm 

9 503231 PLASTIC CAP M12 X 1.75 4 24 503277 SHAFT CONNECTOR 

10 503232 BEARING 6208 1 25 503278 PARALLEL KEY 12 X 8 X 40 

11 503233 Oil SEAL 100 X 10 1 26 503253 BEARING 6308 
12 503234 OIL SEAL80 X10 1 27 503167 CIRCUP INTERNAL 90mm 

13 503236 BREATHER PLUG 3/8" 2 28 503257 OIL SEAL 90 X 40 XS 

14 529396 BEARING 30208 1 29 503279 PARALLEL KEY 10 X 8 X 56 

15 503237 SHIM 50 X 40.5 X 0.2 1 

B-··
I 

I1 

QTY 

1 

1 

1 

1 
2 

2 

1 
1 

1 

1 

1 

1 

1 

1 



FRONT GUARD & SKID SHOE ASSEMBLY 

PART# DESCRIPTION Qty 

1 503259 OUTSIDE FRONT PLATE 1 

2 503263 INSIDE FRONT PLATE 1 

3 503264 87" 98" FRONT CTR PLATE 24 

503264 87" 98" FRONT CTR PLATE 27 

4 503265 87" PLATE ROD 1 

503266 98" PLATE ROD 1 

5 299013 PLAIN WASHER 10mm 1 

6 299034 HEX BOLT MlO X 1.50 X 20 (8.8) 1 

7 503294 LH SHID SHOE 1 

8 503295 RH SKID SHOE 1 



SUPCLUTCH DRIVELI NE COMPONENTS 

2 

DESCRIPTION Item# Qty 
1 TRACTOR YOKE 1-3/8" W/PUSH PIN 1 

2. 529404 1 

3 2 

4 1 

5 2 

6 1 

7 1 I 
8 

PUSH PIN KIT 

CROSS KIT 30.2 X 92

COMPLETE SAFETY SHIELD 

SAFETY SUPPORT CHAINS 

CLUTCH LINING (PACK OF 2) 6.31" OD X 3.75" ID X 0.125"

COMPLETE SLIP CLUTCH 

ECCENTRIC PIN 'NITH NUT - KIT 1 
9 OUTER PLASTIC SHIELD BEARING 1 

10 INNER PLASTIC SHIELD BEARING 1 I 

COMPLETE SC DRIVELIN E 

503302

503030

503039
503159

503304

503434

503267

503301

503303

503730





Blue Diamond Attachments
4512 Anderson Road
Knoxville, TN 37918

Contact info:

Sales: dealersupport@bdattachments.com
Parts: parts@bdattachments.com

Warranty: warranty@bdattachments.com

888-376-7027




